
Permit Number: AR0040177 
AFIN: 60-01021 

AUTHORIZATION TO DISCHARGE W ASTEW ATER UNDER 

THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND 


THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT 


(n accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Ark. Code Ann. 
8-4-101 et seq.), and the Clean Water Act(33 U.S.c. § 1251 et seq.), 

Little Rock Wastewater 
Fourche Creek Wastewater Treatment Plant 

is authorized to discharge treated municipal wastewater from a facility located as follows: 9500 Birdwood 
Drive, Little Rock, AR 72206, approximately 1.6 miles southeast of the Interstate 440 bridge over the 
Arkansas River, in Pulaski County, Arkansas. The applicant's mailing address is: 9500 Birdwood Drive, 
[...]
The issuing office is:   

 

Arkansas Department of Environmental Quality 

5301 Northshore Drive 

North Little Rock, Arkansas  72118-5317   

 

2. APPLICANT. 

 

The applicant’s mailing address and physical address is: 

 

Little Rock Wastewater – Fourche Creek WWTP 

9500 Birdwood Drive 

Little Rock, AR  72206 

 

3. PREPARED BY.  

 

The permit was prepared by: 

 

Shane Byrum     Kimberly A. Fuller, P.E. 

Staff Engineer     Engineer Supervisor 

NPDES Discharge Permits Section  NPDES Discharge Permits Section 

Water Division     Water Division 

(501) 682-0618     (501) 682-0643 

E-mail:  byrum@adeq.state.ar.us   E-mail:  fuller@adeq.state.ar.us 

 

4. PERMIT ACTIVITY. 

 

Previous Permit Effective Date:  5/1/2008 

Previous Permit Modification Date: 5/1/2010 

Previous Permit Expiration Date:  3/31/2013 

 

The permittee submitted a permit renewal application on 10/26/2012.  The discharge permit is 

being reissued for a 5-year term in accordance with regulations promulgated at 40 CFR Part 

122.46(a).   

 

On 11/30/2009 a State Construction Permit was issued for the construction of a new circular 

secondary clarifier, new activated sludge pump stations, a new scum pump station, new 

mailto:byrum@adeq.state.ar.us
file://dpnc3a-1/WaterNpdes/NPDES/Permits/fuller@adeq.state.ar.us


Page 2 of Fact Sheet 

Permit Number: AR0040177 

AFIN: 60-01021 

 

chlorination and dechlorination system, and modification of final effluent weir structure.  The 

design flow of the treatment plant remained unchanged with this project. 

 

On 11/12/2010, Little Rock Wastewater submitted an application for a State Construction 

Permit for a project involving co-digestion of industrial process wastewater from a food 

manufacturing plant known as Sage V Foods (SVF) in the anaerobic digesters to reduce the 

organic load placed on the aeration basins. This “Co-Digestion” project involved the 

conversion of an existing rectangular clarifier structure which was abandoned from a previous 

rotating biological contact (RBC) treatment process, to function as an equalization basin for 

receiving the industrial process wastewater from SVF. ADEQ subsequently determined in a 

letter dated 12/3/2010 that the scope of this project did not require a construction permit, and 

authorized the installation of the project related items which included new pumps, yard piping, 

caustic feed system for optimum digestion of the SVF wastewater, and installing a boiler for 

maintaining optimum temperature in the anaerobic digesters. This process wastewater is 

digested in the primary and secondary anaerobic sludge digesters then pumped to the sludge 

holding lagoons then either land applied or recycled back to primary clarifiers.  This renewal 

permit fact sheet adds the phrase “equalization and treatment of high strength wastewater in 

sludge digesters (co-digestion)” to the description of the treatment process. 

 

On 5/20/2011, Little Rock Wastewater notified ADEQ that one of the primary sludge digesters 

was taken out of service for structural deficiency issues.  Due to this loss of digestion capacity, 

LRW requested approval to use a polymer to increase settling of suspended solids in the 

secondary clarifiers during the time period of digester repair. A contractor was selected for 

digester rehabilitation and this repair work was completed in late 2012 by Hawkins-Weir 

Engineers, Inc. ADEQ approved the request for temporary use of polymer injection by letter 

dated 6/7/2011. In the renewal application received 10/26/2012, LRW requested that the 

polymer injection to the secondary clarifiers be included in the permit as a permanent 

supplement to the treatment process for use during periods of high MLSS concentrations, non-

filamentous bulking sludge, or extreme hydraulic conditions to improve settling performance 

in the secondary clarifiers.  This renewal permit fact sheet adds the phrase “polymer injection 

(as needed)” to the description of the treatment process. 

 

DOCUMENT ABBREVIATIONS 

 

In the document that follows, various abbreviations are used.  They are as follows: 

 

BAT - best available technology economically achievable 

BCT - best conventional pollutant control technology  

BMP - best management practices 

BOD5 - five-day biochemical oxygen demand 

BPJ - best professional judgment 

BPT - best practicable control technology currently available 

CBOD5 - carbonaceous biochemical oxygen demand 

CD - critical dilution 

CFR - Code of Federal Regulations 

cfs - cubic feet per second 

COD - chemical oxygen demand 



Page 3 of Fact Sheet 

Permit Number: AR0040177 

AFIN: 60-01021 

 

COE - United States Corp of Engineers 

CPP - continuing planning process 

CWA - Clean Water Act 

DMR - discharge monitoring report 

DO - dissolved oxygen 

ELG - effluent limitation guidelines 

EPA - United States Environmental Protection Agency 

ESA - Endangered Species Act 

FCB - fecal coliform bacteria 

gpm - gallons per minute 

MGD - million gallons per day 

MQL - minimum quantification level 

NAICS - North American Industry Classification System 

NH3-N - ammonia nitrogen 

NO3 + NO2-N - nitrate + nitrite nitrogen 

NPDES - National Pollutant Discharge Elimination System 

O&G - oil and grease 

Reg. 2 - APCEC Regulation No. 2 

Reg. 6 - APCEC Regulation No. 6 

Reg. 8 - APCEC Regulation No. 8 

Reg. 9 - APCEC Regulation No. 9 

RP - reasonable potential 

SIC - standard industrial classification 

TDS - total dissolved solids 

TMDL - total maximum daily load 

TP - total phosphorus 

TRC - total residual chlorine 

TSS - total suspended solids 

UAA - use attainability analysis 

USF&WS - United States Fish and Wildlife Service 

WET - Whole effluent toxicity 

WQMP - water quality management plan 

WQS - Water Quality standards 

WWTP - wastewater treatment plant 

 

DMR Review:  

 

The Discharge Monitoring Reports (DMR’s) for the last three years (March 2010 to March 

2013) were reviewed during the permit renewal process.  There was one violation for TSS 

(June 2010) noted during the review of this DMR data.   

 

  



Page 4 of Fact Sheet 

Permit Number: AR0040177 

AFIN: 60-01021 

 

Legal Order Review:  

 

Little Rock Wastewater (LRW) is currently under Consent Administrative Order LIS No. 06-

037-001 which was originally ordered on 3/13/2007 and amended on 9/26/2011. This CAO 

requires LRW to achieve compliance with the maintenance and operation of the wastewater 

collection system, as it applies to capacity related overflows by 12/31/2018. 

 

Site Visits/Inspections 

 

The most recent inspection at this facility was performed on 5/3/2012 which identified three 

items that required corrective action. The facility submitted a letter containing the corrective 

actions on 5/24/2012. The corrective actions were deemed adequate on 5/29/2012. 

 

6. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT. 
 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 

with all of the changes therein: 

 

1. The Monthly Total number of Sanitary Sewer Overflows (SSOs) and the Monthly Total 

Volume of SSOs must be reported on the Discharge Monitoring Reports. 

2. A requirement to monitor the influent for BOD5, CBOD5, and TSS at least once per year 

and determine removal efficiency for each parameter has been added to the current 

Condition No. 2 of Part II to demonstrate compliance with 40 CFR 133.102. 

3. The critical flow (7Q10) of Arkansas River changed from 891 cfs to 819 cfs based on new 

USGS published value for USGS Station 07263450 at Murray Dam. 

4. Monitoring and reporting requirements for Total Phosphorus and Nitrate+Nitrite Nitrogen 

were added in accordance with the Nutrient Implementation Plan in the CPP. 

5. A new definition of composite sample for BOD5, CBOD5, and TSS is included in Part IV. 

6. A new definition of composite sample for Whole Effluent Toxicity testing is included in 

Part II. 

7. The facility coordinates were revised to more accurate values based on the application. 

8. Technology-based BOD5 limits were replaced with technology-based CBOD5 limits for 

May-October based on secondary treatment regulations and the addition of the toxicity-

based NH3-N limit. 

9. Toxicity-based NH3-N limits and WET limits were added for May-October based on Reg. 

2.512 with option to choose the applicable outfall requirements within specified 

compliance schedule. 

10. A three year compliance schedule was included for the new NH3-N limits or new WET 

limits, whichever the permittee chooses. 

11. This permit no longer provides coverage for stormwater runoff. 

12. The critical dilution and dilution series for WET testing has changed based on the revised 

7Q10 of the receiving stream. 

13. Monitoring frequency for TRC and DO was reduced from once/day to three/week based on 

data reported and EPA memorandum entitled “Interim Guidance for Performance-Based 

Reductions of NPDES Permit Monitoring Frequencies”. 

 
 

  



Page 5 of Fact Sheet 

Permit Number: AR0040177 

AFIN: 60-01021 

 

7. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 
 

The outfall is located at the following coordinates based on application and confirmed with 

Google Earth using WGS84 map datum:  

 

Latitude:  34 41’ 42.5” Longitude:  92 09’ 7.4”   

 

The receiving waters named: 

 

Arkansas River in Segment 3C of the Arkansas River Basin.  The receiving stream with USGS 

Hydrologic Unit Code (H.U.C) of 11110207 and reach # 008 is a Water of the State classified 

for primary and secondary contact recreation, raw water source for domestic (public and 

private), industrial, and agricultural water supplies, propagation of desirable species of fish and 

other aquatic life, and other compatible uses. 

 

8. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION 

CONSIDERATIONS. 
 

A. 303(d) List: 

 

Reach 001 of the Arkansas River is listed on the 2008 303(d) list for impairment of the 

drinking water designated use due to Beryllium. This facility discharges to Reach 008, 

which is over 50 river miles upstream of the impaired segment. In addition, the priority 

pollutant scan submitted with the application shows that Beryllium concentrations are non-

detectable in the discharge. Therefore, the permit writer concluded that no further 

permitting action is needed concerning Beryllium. 

 

B. Endangered Species: 

 

No comments on the application were received from the U.S. Fish and Wildlife Service 

(USF&WS).  The draft permit and Fact Sheet were also sent to the USF&WS for their 

review and no comments were received. 

 

C. Anti-Degradation: 

 

The limitations and requirements set forth in this permit for discharge into waters of the 

State are consistent with the Antidegradation Policy and all other applicable water quality 

standards found in APC&EC Regulation No. 2. 

 

  



Page 6 of Fact Sheet 

Permit Number: AR0040177 

AFIN: 60-01021 

 

9. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 

CONSTRUCTION. 
 

The following is a description of the facility described in the application:  

 

A. Design Flow:  16 MGD  

 

B. Type of Treatment:  screening, grit removal, primary clarification, activated sludge, 

polymer injection (as needed), secondary clarification, chlorine disinfection, sulfur dioxide 

dechlorination, and equalization/treatment of high strength wastewater from Sage Foods in 

sludge digesters (co-digestion). 

 

C. Discharge Description:  treated municipal wastewater 

 

D. Facility Status:  This facility is classified as a major municipal since the design flow of the 

facility listed above is greater than 1.0 MGD. 

 

E. Facility Construction:  This permit does not authorize or approve the construction or 

modification of any part of the treatment system or facilities.  Approval for such 

construction must be by permit issued under Reg. 6.202. 

 

10. ACTIVITY. 
 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 

Classification System (NAICS) code of 22132, the applicant's activities are the operation of a 

sewage treatment plant. 

 

11. INDUSTRIAL WASTEWATER CONTRIBUTIONS. 
 

This facility receives industrial process wastewater.  Based on the applicant’s effluent 

compliance history and the type of industrial contributions, standard Pretreatment Program 

implementation conditions are deemed appropriate at this time. 

 

12. SEWAGE SLUDGE PRACTICES. 

 

All primary and waste-activated sludge from all three LRW plants is ultimately processed at 

the Fourche Creek facility. The sludge generated at the Fourche Creek Treatment Facility is 

combined with transferred sludge from the Adams Field Treatment Facility, where it is then 

processed through four (4) circular gravity thickeners, six (6) primary anaerobic digesters, and 

two (2) secondary anaerobic digesters.  A portion of the sludge from the circular gravity 

thickeners is further thickened by a gravity belt thickener before being sent to the primary 

anaerobic digesters.  Sludge from the anaerobic digesters is further thickened in sludge holding 

lagoons. The water from the sludge holding lagoons is decanted and recycled back to the 

Fourche Creek Treatment Facility process. 

 

The sludge is removed from the lagoons as needed and land applied on permitted 

site(s). Sludge that meets Exceptional Quality (EQ) status may be land applied on unpermitted 



Page 7 of Fact Sheet 

Permit Number: AR0040177 

AFIN: 60-01021 

 

site(s) provided that all of the following conditions are met [A.C.A. 8-4-203 and A.C.A. 8-4-

216]: 

 

A. The permittee shall provide the certification of EQ classification prior to application 

on unpermitted site(s). 

B. The permittee shall submit for ADEQ approval the location of the proposed 

application site at least 30 days in advance of the desired application date. 

 

13. PERMIT CONDITIONS.   
 

The Arkansas Department of Environmental Quality has made a determination to issue a final 

permit for the discharge described in the application.  Permit requirements are based on federal 

regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment Regulation 

in 40 CFR  Part 403 and regulations promulgated pursuant to the Arkansas Water and Air 

Pollution Control Act (Ark. Code Ann. 8-4-101 et. seq.). 

 

 

  



Page 8 of Fact Sheet 

Permit Number: AR0040177 

AFIN: 60-01021 

 

A. Interim Effluent Limitations 
 

Outfall 001-Treated municipal wastewater 

 

1. Conventional and/or Toxic Pollutants 

 

 

Effluent Characteristics 

 

 

Discharge Limitations 

 

 

Monitoring Requirements 

Mass 

(lbs/day, unless 

otherwise 

specified) 

Concentration 

(mg/l, unless 

otherwise specified) 

 

Frequency 

 

Sample Type 

Monthly Avg. Monthly 

Avg. 

7-Day Avg. 

Flow N/A 
Report, 

MGD 

Report, 

MGD (Daily 

Max.) 

once/day 
totalizing 

meter 

Overflows 
Monthly Total 

SSOs (occurrences/month) 
See Condition 6 of Part II 

Overflow Volume 
Monthly Total 

Volume of SSOs (gallons/month) 
See Condition 6 of Part II 

Carbonaceous Biochemical 

Oxygen Demand (CBOD5) 
     

(May-October) 3336 25 40 three/week composite 

Biochemical 

Oxygen Demand (BOD5) 
     

(November-April) 4003 30 45 three/week composite 

Total Suspended Solids (TSS) 4003 30 45 three/week composite 

Ammonia-Nitrogen (NH3-N)      

(May-October) Report Report Report three/week composite 

Dissolved Oxygen (DO) N/A 2.0 (Monthly Avg. Min.) three/week grab 

Fecal Coliform Bacteria (FCB)  (colonies/100 ml)   

(May-September) N/A 200 400 two/week grab 

(October-April) N/A 1000 2000 two/week grab 

Total Residual Chlorine (TRC) N/A 1.5 mg/l (Inst. Max.) three/week grab 

Total Phosphorus (TP) Report Report Report once/month grab 

Nitrate + Nitrite Nitrogen 

(NO3+NO2-N) 
Report Report Report once/quarter grab 